JLR No.: 16953-118 July 8, 2024
Revision: After 30-Day Review Period

Phase 2 Report (Final After 30-Day Review)

Casselman Water and Wastewater
Infrastructure Master Plan

o)
J
J.L.Richards

ENGINEERS - ARCHITECTS - PLANNERS

Value through service and commitment




Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

Table of Contents

1.0 INEFOTUCTION ... e 1
1.1 BACKGIOUNG. ... euiiiiiiiiii s 1
1.2 Phase 1 Problem and Opportunity Statement ............cccuvveiieiiieiiiiiiiiieeeee e 3
1.3 Phase 1 DEfICIENCIES ....uuuueiiiiiiiiii s 3
1.4 Phase 2 ODJECHVES.......uuuueiiiiiii s 4

2.0 Identification and Evaluation of Servicing Strategies ..........cceeeuiiiiiiiiiiiieee e 5
[...]
PROJECT:

CASSELMAN WATER AND WASTEWATER INFRASTRUCTURE MASTER PLAN

CASSELMAN, ONTARIO

DRAWING:

SANITARY NETWORK FUTURE PROJECTS

m—

J L(].L.Richards

www.jlrichards.ca

This drawing is copyright protected and may
not be reproduced or used for purposes
other than execution of the described work
without the express written consent of
J.L. Richards & Associates Limited.

DESIGN: ML
DRAWN:  TB

CHECKED: ML/BP DRAWING #:

AR#  16953-118 FIGURE 8

Plot Date: January 24, 2024 3:17:52 PM



Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

2.6 Sewage Treatment System

The Casselman Sewage Treatment System (STS) is a seasonal-discharge lagoon-based system
with polishing treatment. The treatment process consists of:

o Two (2) facultative lagoons (Cells A and B), each with an effective storage volume of
115,000 m?3

e One (1) aerated lagoon (Cell C), with an effective storage volume of 330,000 m?

¢ An alum dosing system for phosphorus precipitation.

¢ One Moving Bed Biofilm Reactor (MBBR) to provide post-lagoon nitrification (ammonia
removal), with a rated capacity of 3,500 m3/d and peak flow rate of 5,000 m®/d, and

e One disk filter to provide polishing removal of suspended solids and phosphorus, with a
peak flow rate of 10,000 m?3/d.

The following four alternative options have been identified to achieve the rated capacity expansion
required for the STS, understanding that the limitation to future expansion is the allowable
seasonable discharge to the South Nation River.

e Alternative 1: Status Quo
e Alternative 2: Maintain Lagoon-Based Treatment System; Expand Lagoon Rated Capacity
o Alternative 2a: Maintain Current Lagoon Discharge Window and Provide Additional
Lagoon Storage
o Alternative 2b: Expand Lagoon Discharge Window to Year-Round
e Alternative 3: Abandon Lagoon Treatment; Convert to a Mechanical Treatment Plant on
Existing Site and Expand Discharge Window to Year-Round

2.6.1 Alternative 1: Status Quo

The “Status Quo” alternative represents what would likely occur if none of the alternative STS
solutions were implemented and the existing STS was not expanded nor upgraded to
accommodate future wastewater flows. Moreover, the assumption with respect to this alternative
is that the discharge window and allowable discharge rates will remain unchanged.

The Phase 1 master planning analysis of future conditions showed that the rated capacity of the
STS would be reached sometime between 2026-2037. Moreover, the rated capacity of the STS
would require nearly doubling by 2047 to accommodate 25-year growth anticipated in the Master
Plan. Therefore, the “status quo” or “do nothing” approach is not feasible as the anticipated future
wastewater flows from intense growth within the Municipality cannot be accommodated by the
existing lagoon capacity.

For the above stated reasons, this alternative has not been carried forward into the detailed
evaluation as it does not address the Problem and Opportunity Statement.

2.6.2 Alternative 2: Maintain Lagoon-Based Treatment System; Expand Lagoon
Rated Capacity

As described above for Alternative 1, the STS rated capacity cannot accommodate future
wastewater flows anticipated in the Municipality within the Master Plan timeframe. Therefore, an

J.L. Richards & Associates Limited July 8, 2024
JLR No.: 16953-118 -37- Revision: After 30-Day Review Period



Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

alternative to expand the lagoon rated capacity and adding future treatment units is presented
herein. Two sub-options have been developed to capture the different discharge scenarios.

2.6.2.1 Alternative 2a: Maintain Current Lagoon Discharge Window and
Provide Additional Lagoon Storage

Note, that under the current ECA the STS operates with an allowable discharge between October
1 and May 15. The Winter/Spring season permits a total allowable effluent discharge volume of
502,500 m® between January 1 and May 15. The Fall season permits a total allowable effluent
discharge volume of 267,650 m? between October 1 and December 31.

This alternative would include maintaining the existing lagoon discharge window, construction of
a new lagoon to provide additional storage for future flow, and a new MBBR and new Disc Filter
Trains to allow increased effluent flow release during the discharge window.

The existing lagoon holding capacity would require expansion to accommodate the increase in
wastewater influent to the STS. It is estimated that a maximum storage volume of 460,000 m3is
required to meet future growth, which would require an additional 130,000 m? storage.

The Municipality would have to purchase new lands in order to expand the lagoon footprint. Given
the near doubling rated capacity requirement within 25-years, the land required to accommodate
future wastewater flows will be significant. In addition, as per the MECP Guideline D-2,
“Compatibility between Sewage Treatment and Sensitive Land Use”, an additional 150 m of buffer
land area is recommended for separation from the facility producing odours to the property line of
sensitive land uses. As previously presented, Figure 5 shows municipally owned lands. No land
near the STS is currently owned by the Municipality, so the alternative is contingent on the
Municipality being able to acquire nearby lands to the existing site.

2.6.2.2 Alternative 2b: Expand Lagoon Discharge Window to Year-Round

This alternative would involve expanding the lagoon discharge window to year-round, maintaining
the lagoon storage capacity and installing baffles, providing an additional Disc Filter for
redundancy, and new effluent disinfection and phosphorus removal dosing systems.

An Assimilative Capacity Assessment of the South Nation River was completed and appended to
the Master Plan to support the development of this alternative (see Appendix E). Consultations
with the MECP and South Nation Conservation (SNA) were also completed to determine the
feasibility of expanding the discharge rates and discharge windows of the lagoon ECA. The
proposed effluent discharge rates, water quality objectives and limits summarized in the tables
below have been agreed to by the MECP.

J.L. Richards & Associates Limited July 8, 2024
JLR No.: 16953-118 -38- Revision: After 30-Day Review Period



Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

Table 18: Proposed Casselman STS Maximum Monthly Effluent Discharge Rates and

Minimum Dilution Ratios

MONTH MAXIMUM DAILY MINIMUM DILUTION RATIO
DISCHARGE RATE
January 5,750 m3/d 12.4
February 5,600 m3/d 12.4
March 7,250 m3/d 12.3
April 10,000 m3/d 72.9
May 4,500 m3/d 40.5
June 2,150 mé/d 26.2
July 1,050 m%/d 26.2
August 900 m%/d 26.3
September 910 mé/d 26.2
October 2,250 mé/d 13.1
November 6,050 m3/d 13.1
December 8,750 m¥/d 12.4
Table 19: Proposed Casselman STS Effluent Water Quality
PARAMETER AVERAGING OBJECTIVE LIMIT
PERIOD
cBODs Monthly 10 mg/L 12 mg/L
TSS Monthly 10 mg/L 12 mg/L
TP Monthly 0.20 mg/L 0.30 mg/L
TAN
Dec 1to Mar 31 Monthly 9.2 mg/L 11.5 mg/L
Apr 1 to May 31 Monthly 4.8 mg/L 6.0 mg/L
Jun 1 to Sep 30 Monthly 1.0 mg/L 1.3 mg/L
Oct 1 to Nov 30 Monthly 4.0 mg/L 5.0 mg/L
E.coli
May 1 to Oct 31 Monthly 150 CFU/100 mL 200 CFU/100 mL
pH Single Grab 6.8t07.8 6.0 t0 8.0
Table 20: Proposed Casselman STS Effluent Loading Limits
PARAMETER AVERAGING PERIOD LIMIT (kg/d)
cBODs Annual 52.5
TSS Annual 52.5
TP Annual 1.31
TAN
January Monthly 66.1
February Monthly 64.4
March Monthly 83.4
April Monthly 60.0
May Monthly 27.0
June Monthly 2.80
July Monthly 1.37
August Monthly 1.17
J.L. Richards & Associates Limited July 8, 2024

JLR No.: 16953-118

-30-

Revision: After 30-Day Review Period



Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

PARAMETER AVERAGING PERIOD LIMIT (kg/d)
September Monthly 1.18
October Monthly 11.3
November Monthly 30.3
December Monthly 100.6

In consultation with the supplier of the MBBR and Disc Filter systems, the following comments
were provided:

e The proposed maximum flow rate through the MBBR and disk filter is equal to the existing
peak design flow rates; therefore, the units can hydraulically handle the new monthly flow
rates.

e The proposed TAN objectives appear to be achievable with the existing system, which will
need to be confirmed using process modelling by the supplier. The stricter TAN objectives
during the summer were not a concern given the expected warm temperatures during this
period.

e The proposed TP objective is reasonable for a disk filter; however, the following upgrades
should be considered:

o Provision of a second disk filter to provide redundancy. Given the difference
between allowable discharge in April (10,000 m3/d) and the following six months
(900 - 4,500 m3/d), any prolonged system failure during April could result in excess
wastewater accumulating in the lagoons which could not be discharged, resulting
in an emergency overflow.

o Provision of a coagulation chamber to provide a secondary point of coagulant
dosing, to ensure that all reactive phosphorus is precipitated into particulate form
prior to filtration.

e A new disinfection system will need to be implemented in order to ensure E.Coli. limits
and objectives are met.

e Improve flow path within the existing lagoon cells to improve pre-treatment, and to
increase MBBR aeration capacity.

2.6.3 Alternative 3: Abandon Lagoon Treatment; Convert to a Mechanical
Treatment Plant on Existing Site and Expand Discharge Window to Year-
Round

Another alternative to increase the STS rated capacity would be to abandon the existing lagoon
STS, covert to a mechanical STS and expand the discharge window to year-round.

Generally speaking, a mechanical treatment plant could provide more effective treatment than
the current lagoon STS for a much smaller footprint. However, mechanical systems run on a
continuous basis and discharge instantaneously to the receiver stream as soon as the wastewater
is treated, so this alterative would require an ECA amendment to allow for continuous discharge
all year around and the treated effluent requirements will be consistent with that presented in
Table 18,Table 19 and Table 20. Additional raw wastewater or treated wastewater equalization
storage may be necessary to balance the allowed effluent discharge flow rates.

This option presents significant capital investment as a mechanical treatment plant involves a
multitude of unit processes that are not typically required in a lagoon-based treatment system,

J.L. Richards & Associates Limited July 8, 2024
JLR No.: 16953-118 -40- Revision: After 30-Day Review Period



Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

such as screening, grit removal, concrete tanks for biological treatment (e.g., aeration tanks and
clarifiers), sludge treatment and disposal.

2.6.4 Evaluation Matrix
Table 21 provides a descriptive summary and evaluation of each alternative listed above.
2.6.5 Recommended Sewage Treatment System Alternative

The recommended strategy is Alternative 2b — Maintain Lagoon-Based Treatment System;
Expand Lagoon Rated Capacity; Expand Lagoon Discharge Window to Year-Round. The
proposed alternative will involve:

¢ Maintaining existing lagoon storage and treatment facilities and improve flow path within
the existing lagoon cells.

e Maintaining existing MBBR treatment process and its rated capacity.

e Provision of a second disk filter to provide redundancy.

e Provision of a coagulation chamber to provide a secondary point of coagulant dosing, to
ensure that all reactive phosphorus is precipitated into particulate form prior to filtration.

e Provision of a disinfection system to provide disinfection of effluent.

e Construction of a new building to house the disk filters and chemical systems.

In order to increase the capacity of the Casselman STS, a Schedule ‘C’ Municipal Class EA will
need to be completed prior to design and construction. Equipment redundancy (i.e., disc filter and
disinfection) should be reviewed and discussed during the Class EA and confirmed with the
MECP prior to commencement of the detailed design. The opportunity to phase this project can
also be reviewed during the Schedule ‘C’ Class EA.

J.L. Richards & Associates Limited July 8, 2024
JLR No.: 16953-118 -41- Revision: After 30-Day Review Period



Phase 2 Report (Final After 30-Day Review)
Casselman Water and Wastewater Infrastructure Master Plan

Table 21: Sewage Treatment System Evaluation Matrix

Alternative 2a — Maintain Current Lagoon Discharge Window and
Provide Additional Lagoon Storage

Alternative 2b — Expand Lagoon Discharge Window to Year-
Round

Alternative 3 — Abandon Lagoon Treatment, Convert to a
Mechanical Treatment Plant on Existing Site and Expand
Discharge Window to Year-Round

Natural Environment

¢ Increased footprint of the lagoon site (via construction of a new
lagoon cell) will disturb the terrestrial environment around the
existing agricultural land use.

¢ Increased level of treatment for effluent will benefit the aquatic life
and river water quality.

e Proposed work is limited to the existing site boundary. No
significant disturbance is anticipated for terrestrial
environment.

¢ Increased level of treatment for effluent will benefit aquatic life
and river water quality.

Proposed work is limited to the existing site boundary. No
significant disturbance is anticipated for terrestrial environment.
Increased level of treatment for effluent will benefit aquatic life
and river water quality.

Evaluation

Least Preferred

Preferred

Preferred

Social and Cultural
Environment

e The STS could accommodate future wastewater flows anticipated in
the Master Plan timeframe.

e Lagoon expansion is contingent on the Municipality being able to
acquire nearby lands to the existing site that will not impact residents
(i.e., odor).

¢ Increasing lagoon footprint would require cultural heritage resource
screening and potential impacts on undisturbed sites.

o Future land use will be affected for areas surrounding the expanded
lagoon site.

e The STS could accommodate future wastewater flows
anticipated in the Master Plan timeframe.

¢ No impact anticipated with respect to land use planning,
cultural heritage, source water protection, archaeological
resources as project is contained within the existing site
boundary.

The mechanical plant could accommodate future wastewater
flows anticipated in the Master Plan timeframe.

No impact anticipated with respect to land use planning, cultural
heritage, source water protection, archaeological resources as
project is contained within the existing site boundary.

Evaluation

Least Preferred

Preferred

Preferred

Technical Feasibility

e Consultation with the MECP has confirmed the feasibility of
maintaining discharge window and increasing effluent flow rate.

e The storage solution can be affected by climate change (i.e.,
increased extreme weather events) and the Municipality runs the
risk of insufficient storage.

e For growth beyond the 25-year, additional storage will still be
required.

e This alternative represents inefficient use of the site with respect to
the future wastewater flows.

e Consultation with the MECP has confirmed the feasibility of
expanding discharge window and allowing the lagoon to
discharge year-round.

e This alternative involves the least construction and most

efficient use of the existing infrastructure.

A mechanical treatment plant will provide improved wastewater
treatment compared to a lagoon STS for the same footprint.
The operations staff will need to be trained to operate and
maintain a more complicated, new treatment system.

The level of treatment will be comparable to Alternative 2b.

Evaluation

Less Preferred

Preferred

Less Preferred

Financial Considerations

e Municipality will have to purchase new lands to expand the lagoon